J1-86 J1-126 J1-162 BATTERY ASSEMBLY

ITEMPART #DESCRIPTIONQTY
1 0000-000618-00 SCREW M6×12 7
2 0000-000056-00 WASHER 6
3 CK11-121000-00 BATTERY FRAME 1
4 CK11-123000-00 BATTERY COVER 1
5 0000-000242-00 BOLT 10
6 0000-000159-00 LOCK WASHER 10
7 0000-000176-00 WASHER 10
8 0000-000123-00 FLAT WASHER 3
9 CK11-532001-00 M1 CABLE 2
10 CK11-532002-00 M2 CABLE 1
11 CK11-532100-00 CONNECTOR BATTERY 1
12 0000-000381-00 SCREW M5×10 4
13 0000-000206-00 WASHER 4
14 CK11-122000-00 BATTERY SEPARATOR 1
15 0000-000006-00 SCREW 2
16 1120-560000-00 CHARGER 1
17 1115-500006-10 CHARGER CABLE 1
18 0000-000102-00 SCREW 2
19 0000-000166-00 NUT 2
20 0000-001086-00 R HARNESS CLAMP 1
21 0000-000323-00 BOLT 1
22 0000-001026-00 NUT M5 1
23 0000-000242-00 BOLT 8
24 0000-000381-00 SCREW 4
25 0000-000206-00 WASHER 8
26 1120-112008-00 PLATE 1
27 1120-560000-00-01 CHARGER, 25A 110V W/GRAY SB175 CONNECTOR 1
28 1120-560002-00 25A CHARGER CORD 1
29 CK10-560013-00-03 CHARGER CORD 1
30 0000-000498-00 SCREW 4
32 1145-550011-00 UNIVERSAL MOUNTING CHARGER MOUNTING PLATE 1
33 1115-500009-00 CHARGER BRACKET 2
34 0000-000700-00 SCREW M8×16 2
35 0000-000117-00 SCREW 4
36 0000-000390-00 FLATWASHER 4
41 0000-000159-00 LOCK WASHER 8
42 0000-000176-00 WASHER 8
43 CK11-532000-00 BATTERY CONNECTOR ASSEMBLY 1
44 CK11-122000-00 BATTERY SEPARATOR 1
45 0000-000117-00 SCREW 4
46 0000-000390-00 FLATWASHER 4
47 CK11-120001-00 PLATE 1
48 3020-010000-16 SCREW 2